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HIERAL WP AR A

Applicant ZHEJIANG ZHONGXUN ELECTRONICS CO., LTD.

o b TR T BRIV TAkX

Address  INDUSTRY ZONE, HONGQIAO TOWN, YUEQING CITY, ZHEJIANG
PROVINCE, 325608 CHINA

PAUTIURRZ A i B e s B B SR
The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client

i 44 R IS

Product Name Please refer to the following page(s)
PR IS

Part No. Please refer to the following page(s)
DR il 44 B IS

Test Sample Name Please refer to the following page(s)
BB AR IS

Integration Sample Name  Please refer to the following page(s)
Pt H 2013.01.18

Sample Received Date Jan. 18,2013

ERRIISE] 2013.01.18-2013.01.22

Testing Period Jan. 18, 2013 to Jan. 22, 2013

KU E SR AR IR A SR 1155 I F L.
Test Requested/Test Method/Test Result(s): Please refer to the following page(s).

#5% Conclusion
il =)
PURAFE R ﬁiﬁ?ﬁ/& . 4E 5 Result
Tested Sample According to directive
FEACHE A Submitted Sample 2011/65/EU £ ¥ Pass

e i34 G ¥ .
Tested by Reviewed by L‘tﬁe’ /M“
1t 1 H L
Approved by Date 2013.01.22
Chen Qian
Approved Signatory No. 13820975
TR DB AAT 2 ) WA TR BT X QSR 750 5 A BE 7-8 %

Centre Testing International(Ningbo)Co.,ltd. 7-8/F/.,Building A,No.750.Chuangyuan Road,Gaoxin District,Ningbo,Zhengjiang,China
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The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client
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FFs BB | RS PURARE R AR B E i AR
No. | Product Name | Part No. Test Sample Name Integration Sample Name
{ M0 JE JEPA66 LSRN
BLACK NYLON PA66 BLACK PLASTIC
PRI R AN 22
) ZINC PLATED i 5t
CARBON SPRING SPRING
ST TF STEEL WIRES
3 ROCKER KCDI EUBER GBS
SWITCH STEEL BALL STEEL BALL
1 T B W8
CU/SN PLATED BRASS SILVER METAL
U 75 < i "
5 SILVER/COPPER
CONTACT
CONTACT
Kl E sk MRa2 R, R ACHE S IR (PD), F3(Cd), Zk(Hg), 7~
B (Cr(VD)), ZIREI(PBBs), % KMk (PBDEs)HEAT MR .
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers(PBDEs) in the submitted sample(s).
KK YE Test Method:
ST s e 3 - MIERWNES S
Wi Wtk WECE i
Tested Item(s) Test Method E casure MDL
quipment(s)
IEC 62321:2008 Ed.1 Sec.8
% Lead (Pb) ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.9
- . IEC 62321:2008 Ed.1 Sec.8
% Cadmium (Cd) ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.9
7K Mercury (Hg) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2 mg/kg
N . IEC 62321:2008 Ed.1 Annex B . /
75 Hexavalent Chromium (Cr(VI)) UV-Vis
IEC 62321:2008 Ed.1 Annex C 2 mg/kg
EALNIES .
Polybrominated Biphenyls (PBBs) IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
EAL I N .
Polybrominated Diphenyl Ethers (PBDEs) IEC 62321:2008 Ed.1 Annex A GC-MS > mg/ke
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Fril 25 2R Test Result(s):
WRTH £ Result 1R MRE
Tested Item(s) 1 2 3 Directive Limit
Yt Lead (Pb) 7 mg/kg N.D. N.D. 1000 mg/kg
# Cadmium (Cd) N.D. N.D. N.D. 100 mg/kg
7K Mercury (Hg) N.D. N.D. N.D. 1000 mg/kg
NS Hexavalent Chromium (Cr(VI)) N.D. Negative | Negative 1000 mg/kg
AT H £ Result 1R MRE
Tested Item(s) 4 5 Directive Limit
Y Lead (Pb) 214 mg/kg N.D. 1000 mg/kg
% Cadmium (Cd) 3 mg/kg N.D. 100 mg/kg
7K Mercury (Hg) N.D. N.D. 1000 mg/kg
75 % Hexavalent Chromium (Cr(VI)) Negative Negative 1000 mg/kg
WAL H Tested Item(s) AR Result . TE‘/%\ISE{E .
1 Directive Limit
ZIREI Polybrominated Biphenyls(PBBs)
—JRELZK Monobromobiphenyl N.D.
“YREK Dibromobiphenyl N.D.
—{RIXK Tribromobiphenyl N.D.
VUVRIR K Tetrabromobiphenyl N.D.
TLIREXK Pentabromobiphenyl N.D.
INVRIEZR Hexabromobiphenyl N.D. 1000 mg/ke
LRI Heptabromobiphenyl N.D.
JUIREXR Octabromobiphenyl N.D.
JLERIE A Nonabromobiphenyl N.D.
T YRIEIK Decabromobiphenyl N.D.
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VAT H Tested Item(s) #R Result . Tﬁbé ISE{%‘ .
1 Directive Limit
Z ¥R —ZF Polybrominated Diphenyl Ethers(PBDEs)
— R KM Monobromodiphenyl ether N.D.
TR KT Dibromodiphenyl ether N.D.
— R Z K Tribromodiphenyl ether N.D.
PUYR — KT Tetrabromodiphenyl ether N.D.
ﬂ/jﬁtj/jﬁﬁ Pentabromod.lphenyl ether N.D. 1000 mg/kg
N TR KT Hexabromodiphenyl ether N.D.
‘¥R — KTk Heptabromodiphenyl ether N.D.
J\IR KT Octabromodiphenyl ether N.D.
JLIR — K1 Nonabromodiphenyl ether N.D.
¥R — K1k Decabromodiphenyl ether N.D.

TR AR AL IR
Tested Sample/Part Description

—_

b B~ W N

Note:

&1

Remark:

HA SR IRL Black plastic grains

FIRWE A2 14 )8 Metal with light blue plating
B4 )8 Silvery metal

HREOPE)ZM4JE Metal with silvery plating
fil 50 Contact

XFTRe, 8, RZEMETEER.

-N.D.= R MFIAERIIR)  -mgkg=ppm= /772 JL

-Negative K7~ 1E

BHEE=AR A 75 s, B THRL A S0cm® IR 5 TR H SR KT (K75 s 1
WHE/NT 0.02mg/kg

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit -N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling
waterextraction solution is less than 0.02 mg/kg with 50cm’ sample surface area used.

1LAREFE A No 1B S 5 FH AR ERLNBF000121450001 .
2R RE N 2BIRA S R 5 BiR&5 RLNBF000121450003 .
3. AHREFE B No 4RSS 25 H B4 RLNBF000121450002.

4. AR E RN SHITRLE R 7| F B R & RLNBF000121480002.

1.The sample No. 1 test result(s) of this report is presented in reference to the
result(s) that reported in RLNBF000121450001.

2.The sample No. 2 test result(s) of this report is presented in reference to the
result(s) that reported in RLNBF000121450003.
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3.The sample No. 4 test result(s) of this report is presented in reference to the
result(s) that reported in RLNBF000121450002.
4.The sample No. 5 test result(s) of this report is presented in reference to the
result(s) that reported in RLNBF000121480002.

KRR Test Process:
1. #5/4% Pb/Cd
(1)IEC 62321:2008 Ed.1 Sec.8

P B T e i A AR o 3 R

Weigh sample and place it in a :> . :} Digest sample in microwave
microwave digestion vessel Add digestion reagent digestion oven

FIRA 5/ PR
| miem (o] |
Dry Ashing/ Residue
JH} ICP-OES £ B TARER Alkali Fusion/ e
I (=1 Make up with (— Acid Dissolution Filtration
Analyzed by deionized water
ICP-OES .
Solution

(2)IEC 62321:2008 Ed.1 Sec.9

FRErE il T HE I i N R

Weigh sample and place it in a :> Add digestion reagent : Digest the sample
conical flask

FA A/ TR
| AT Wil |
Dry Ashing/ Residue
JH} ICP-OES £ BT AER Alkali Fusion/ e
UPHT | Make up with () | Acid Dissolution Filtration
Analyzed by deionized water
ICP-OES -

Solution
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2. 7k Hg
FIRHLRE Sl T B W s 2 A 2 PRI R e A
Weigh sample and place it in a :> . :> Digest sample in microwave
microwave digestion vessel Add digestion reagent digestion oven
PR3/
| miem (o] |
Dry Ashing/ Residue
Jl ICP-OES S A Alkali Fusion/ JURT
ot <:| Make up with /‘; Acid Dissolution Filtration
Analyzed by L
deionized water
ICP-OES VT
Solution
3. A& Chromium(VI)
(1) IEC 62321:2008 Ed. 1 Annex B
HU#) 50+ Sem” JIRAFE FIB 7K AR TR LA
Select a test sample —) Extraction with —N Filter and remove
measuring about 50 & 5cm’ boiling water the sample
Fil UV-Vis J3f7 IR S VI pH
K— K—] Adjust the pH value
Analyzed by UV-Vis Add test solution of the solution
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PR i THE IR Y VN il 90-95°C ik 3 /M
Weigh sample and place | ——)) Add digest uti > 0 90-95°C for 3 h
it in a conical flask 1gestion solution eat at 90- or 3 hours
V
VR VHRE pH EL AL 1Lk
¢ ; A
Add test solution Adjust the pH.value N Cool and filter
of the solution
VARERTIY pH {E EPNERR Vi i UV-Vis 437
Adjust the pH value —> Makp up with > Analyzed by UV-Vis
of the solution deionized water
4. ZIRBEH/Z IR KN PBBs/PBDEs
o B [ ot RTG E . i
MREM L TEE HA N A R A RE B
Weigh sample and place | —) Extracted with —N
it in a thimble organic solvent Concentrate the extract
1 GCMS 4047 FHTHLE RIS BRI AR
K— Make up with K—  Transfer the extract into a
Analyzed by GC-MS organic solvent volumetric flask
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il B A

Photo(s) of the product(s)

Hotlina

CENTRE TESTING INTERNATIONAL CORPORATION ¢/ 4D0-BTEE-333
Complaint call: 0735 353681700 Complaint E-mail: complaint@cti-cert.cam E-mailiinfo@cti-cert.com www, cti-cart.com
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P A

Photo(s) of the sample(s)

ok **& %: gﬂnr ﬂg skokok
*** End of report ***
Rl 5 T HEAE NS 7 Sttt e FHE 8%, AR A A 45 AU 2 MRE 415t RECTIS I
[, A R HAR S .
The test report is effective only with both signature and specialized stamp. The result(s) shown in
this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.
= Hotlina

CENTRE TESTING INTERNATIONAL CORPORATION ¢/ 4D0-BTEE-333
Complaint call: 0735 353681700 Complaint E-mail: complaint@cti-cert.cam E-mailiinfo@cti-cert.com www, cti-cart.com



